VOLANT COOL AIR INTAKES

15160 PARTS LIST

1 | VOLANT FILTER BOX 1 |4 X 3* HUMP HOSE 1 | VOLANT RUBBER GROMMET
PART NO.: 15160 1 | VOLANT FILTER BOX LID 2 | #060 CLAMPS 1 | 3/8 X 10’ BREATHER HOSE
szl_lb_l_lblﬁ”_”_uz HZW%ECO%HDZW 1 VOLANT FILTER BOX ADAPTER 1 #072 CLAMP 2 |4 MM X 12 SS SCREWS
1 | VOLANT AIR FLOW DUCT 4 | 6 MM-25 BOLTS 3 | #10 LOCK WASHERS
WWW.VOLANT.COM 1 | RAM FILTER W/CLAMP 3 | 10/32* X 5/8* BOLTS 3 | #10 WASHERS
TECH SUPPORT: (S09) 481—-3888 | 5 |1/4-20 TRUSS HEAD SCREWS | 4 |1/4* X 7/8° FENDER WASHERS
5 | 1/4* RUBBER WASHERS 4 | 174" LOCK WASHERS
¢5) 1/4*-20 TRUSS HEAD SCREWS 7 T
(5) 1/4* RUBBER WASHERS 1=
— \I —
FILTER BOX T ~~_
e SVﬂZZh%// 3/8" X 10
//  STEEL SCREWS \ BREATHER
ST T \ HOSE
| FACTORY /
_ MAF SENSOR | FACTORY
T \ FACTORY Y VOLANT
. T T— / B-RING A\ AR RUBBER GROMMET
= L= J —
TEMP . S — #072
VOLANT AIR  / !‘
(4 6 MM-25 MM BOLTS ACCESSORY N__ FLOW DUCT _~ SENSOR =———=—"— CLAWP
(4) 1/4* LOCK WASHERS OPENING < =
(4> 1/4* X 7/8" FENDER WASHERS - =
Q
FILTER BOX
ALIGNS RAM AD
AGAINST |  FILTER
FENDER | W/CLAMP <
7
A
SUPPORT e\ #060 VIOLANT AIR
— \w\\ﬂ\x/ CLAMP FLOW DUCT
o \\\\\\\\\\ -7 A\
s T s - \
Awwmumunmnvmwvuunw/ HUMP HOSE
Nt
(e St #060 CLAMP
/fﬂ\\\\\\\\\\\\\\\\ FILTER BOX ADAPTER
Ny (3 10/32* X 5/8° BOLTS
o o o - #10 LOCK WASHER
| #10 WASHER

FILTER BOX LID

VOLANT FILTER BOX ADAPTER

NOTE: MUST REMOVE NEGATIVE BATTERY CABLE




1/4"-20 BOLT

1/4” LOCK WASHER
1/4" WASHER
705735353 BRACKET
VOLANT RAM AIR ScCOOP

6 MM BOLT
174" X 7/8" WASHER
VOLANT BRACKET
174" X 7/8" WASHER
174" LOCK WASHER
6 MM NUT

174"-20 BOLT

174" LOCK WASHER
174" WASHER
7057353535 BRACKET
VOLANT RAM AIR ScCOOP

35353 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT RAM AIR ScoOOP 1/4* LOCK WASHERS
PART N[O, 35353 2 | #060 cLaMPS 6 MM NUT
sz|_|>_|_|>|_|H_”_H_Z szlﬁmcmlﬁu_”_”_zw 1 3 374 X 6 1/2* SLEEVE VOLANT 7057353534 BRACKET
3 | 1/4"-20 BOLTS VOLANT 7057353531 BRACKET
WWW.VOLANT.COM 1 |6 MM BOLT VOLANT 705735353 BRACKET
TECH SUPPORT: (909> 481—-3888 3 | 174" WASHERS VILANT 7057353535 BRACKET
2 | 1747 x 7/8" WASHERS VOLANT 7057353533 BRACKET
FIGURE A. FIGURE B. FIGURE C.
~—\ N—\ .w%
#060  om—— #0060  cm—— #060 om——
CLaMP NOTE: DIAGRAM CLAMP NOTE: DIAGRAM CLAMP NOTE: DIAGRAM
IS FOR LIGHT IS FOR LIGHT IS FOR HD
3 3/4" X 6 1/2° DUTY TRUCK 3 3/4" X 6 1/2° DUTY TRUCK 3 3/4 X 6 1/2* SILVERADO.
SLEEVE Ww/0 LOWER SLEEVE WITH LOWER SLEEVE
AIR DAM, AIR DAM,
#060 o #060 o *060  om——
cCLAMP CLAMP CLAMP
VOLANT @ 1/4'-20 BOLTS @ 1/4"-20 BOLTS @) 1/47-20 BOLTS
RAM AR @ 174 LOCK WASHERS @ 1/4* LOCK WASHERS @) 1/4* LOCK WASHERS
scoop @ 1/4' WASHERS (@ 1/4" WASHERS @) 1/4* WASHERS
VOLANT 7057353534 BRACKET VOLANT 7057353531 BRACKET VOLANT 7057353531 BRACKET
VOLANT RAM AIR SCOOP T VOLANT RAM AIR SCOOP T VOLANT RAM AIR SCOOP
ul
_
[

1/4"-20 BOLT

1/4" LOCK WASHER
1/4" WASHER
7057353533 BRACKET
VOLANT RAM AIR ScCOOP




